
Phenom X SERIES

X540  X660  X672
ADJUSTABLE HEIGHT 

GOAL SYSTEM 
Version 3

Installation 

&Owners 

Instructions 

I 



THANK YOU! 

Thank you and congratulations for purchasing a Proformance Hoops Goal -
the finest basketball goal system on the market today! You will discover that 
Proformance Hoops is unsurpassed in product innovation, quality and integrity in the 
basketball equipment industry. We are focused on designing and engineering 
products that meet and exceed the expectations of today's demanding players and 
withstand the toughest playing environments. 

LAY OUT PLAYING COURT 

Consider the following to determine where to install the basketball goal: 
• Whether the goal is to be installed into a landscaped area next to the

playing surface or into a hard-surfaced area.
Backboard size and its extension distance from the structures.

• If court markings are to be used.
• Amount of playing surface desired beneath the goal.
• Other functions of playing surface (such as driveway, tennis court, etc.)

Court Markings (reference only) Regulation Court Lengths: 

2 1-800-787-0655

50'-0" Opctnum Inside Sidelines 

Note:Unes are 2" wide. 

High School: 84'

College: 94'

Professional: 94' 

WWW.RYVALHOOPS.COM 

WARRANTIES 

BUYER AGREES THAT ALL PRODUCTS SOLD BY RYVAL HOOPS CARRY THE FOLLOWING WARRANTY 

Subject to proper installation. and normal intended use. all structural components of Phenom X Basketball Systems are wsrranted to the 
original owner to be free of defects in materials and workmanship for the duration of ownership by the original retail purchaser, subject to the 
limitations below. The Traditional Basketball Systems will be covered by this warran(Y lor a period or live years. Ryval Hoops shall have the 
right to require the purchaser to deliver the allegedly defective products to Ryval Hoops lor 1es1ing, repair, or replacement. Ryval Hoops shell 
not be responsible for any expense associated with the replacement or removal of the product from its application for such delivery. Freight 
and Handling charges may apply to covered warranty parts. Modification of any product by the cus1omer, unless approved by Ryval Hoops, 
will void all warran(Y. Where lis1ed as "LIMITED", the warranties shall cover damage or failure th81 occurs during the course of NORMAL or 
INTENDED USE or the produc1. Normal or intended use shall be described as activi(Y the! is necessary for the participation in the sport for 
which the equipment is damaged. NOT COVERED is damaged caused by deliberate hanging, multiple player hanging, vandalism, non-
basketball activities, or any other activity that could be regarded as abusive. 

Padding Warranty: Multi-Purpose Backboard Edge Padding: one year limited; Indoor Backboard Edge Padding: five year limited (indoor 
only); Custom-Fit Pole Padding: one year limited; Wrap-Around Pole Padding: one year limited. 

NOT COVERED BY THIS WARRANTY 

Use in non-residential applications or Glass backboards. 
Use in non-residential applications of Tradition complete systems. 
Any produc1s subjected 10 abuse, negligence. improper ins1alla1ion, vandalism, acts or God. alteration or product or any other even1s 
beyond 1he conirol of Prolormance Hoops. 
Paint or rusted parts . 
De1eriora1ion or product due to time and wear . 

Normal deterioration or products due to atmospheric conditions, weather, rust.. wear and tear (including paint}. or other causes that do not 
affect functional use are not covered by Ryval Hoops warranties. All warranties are valid only when product is used in the intended 
application, and when installed according to Ryval Hoops instructions. Warranty will be void if maintenance instructions in the Owner's 
Manual are not followed, including jack lubrication on a bi-yearly basis. If you did not receive an Owner's Manual, please contact 
RyvalHoops.com and one will be sent to you. 

WARRANTY CLAIMS: All returns mus, be arranged through the local dealer ir available. Warranties do not cover dealer service charges, 
labor charges, freight or travel expense associated with replacement.. repair, or removal of warranty item. A warranty claim rorm must be 
completed, and photos submit1ed lor any item you wish 10 claim under warran(Y. II the purchase was not made through a dealer, 1his lorm is 
available by email. In response to your claim. you will receive an order confirmation as well as a notice stating whether Ryval Hoops needs 
your warranty item returned. Ryval Hoops will notify you if we determine that the item cannot be claimed under warranty. Ryval Hoops is not 
responsible for any charges for labor to install or repair defective product prior authorization. Ryval Hoops will determine the most 
economical method to either repair or replace product before any work is to commence. 

TO THE MAXIMUM EXTENT PERMITIED BY LAW, THIS WARRANTY AND THE REMEDIES SET FORTH HEREIN ARE 
EXCLUSIVE AND EXPRESSLY IN LIEU OF ALL OTHER WARRANTIES, EXPRESSED OR IMPLIED, INCLUDING WARRANTIES OR 
MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE. IF PROFORMANCE HOOPS CANNOT DISCLAIM OR 
EXCLUDE IMPLIED WARRANTIES UNDER APPLICABLE LAW, THEN TO THE EXTENT POSSIBLE ANY CLAIMS UNDER SUCH 
IMPLIED WARRANTIES SHALL EXPIRE OR EXPIRATION OR THE APPLICABLE WARRANTY PERIOD. SOME STATES DO NOT 
ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO 
YOU. PROFORMANCE HOOPS DOES NOT ASSUME OR AUTHORIZE ANY PERSON TO ASSUME FOR US, ANY OTHER 
LIABILITY IN CONNECTION WITH THE SALE OF OUR PRODUCTS. 

TO THE MAXIMUM EXTENT PERMITIED BY LAW, PROFORMANGE HOOPS ASSUMES NO RESPONSIBILITY FOR INCIDENTAL 
OR CONSEQUENTIAL DAMAGES, WHICH MAY ARISE FROM THE PURCHASERS OR USE OF OUR EQUIPMENT. SOME 
STATES DO NOT ALLOW THE EXCLUSION OR LIMITATIONS OF INCIDENTAL OR CONSEQUENTIAL DAMAGE, SO THE 
ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU. 

IF ANY PROVISION OF THIS WARRANTY IS INVALID, VOID OR UNENFORCEABLE IN ANY INSTANCE OR RESPECT, THE 
UNENFORCEABLE PROVISION WILL BE SEVERED AND REFORMED TO EFFECT THE INTENT OF THIS LIMITED WARRANTY TO 
THE MAXIMUM EXTENT POSSIBLE, AND THE REMAINING PROVISIONS SHALL CONTINUE IN FULL FORCE AND EFFECT 
AND SHALL BE ENFORCED TO THE FULL EXTENT PERMITTED BY LAW. 

This warranty gives you specific legal rights. and you may also have other rights, which vary from state to state 

80312 

Questions or Comments? 

www .Ryval Hoops.com 

E mail: info@ryvalhoops.com 

Phone 800-787-0655 



SAFETY INSTRUCTIONS 

Failure to follow these safety instructions may 

result in serious injury or death and/or property 

damage. 

• Do not install or use this product unless the
instructions within this manual have been
carefully read and understood.

• Consult Ryval Hoops if you do not
understand the instructions in this manual or 
need additional information. 

• Before digging for the ground anchor, contact
the local One-Call system in your area.

• If using a ladder during assembly, use extreme
caution. Two or three people are recommended
for safe installation and assembly.

• Installation and assembly of this product will
require lifting and bending that may result in injury
to anyone not accustom to this type of activity.

• Ensure there are no overhead power lines within a

20 ft. (7 m.) radius of the goal location.
• Climate, corrosion or misuse could result in

system failure.

•  The Safety Rod stops the Main Extension Arm at a 
rim height of 7.5 ft. Attempting to adjust further down 
will damage the arm. When the Safety Rod is 
removed, adjustment of the rim below a height of 6 ft. 
(1.83m) will cause internal damage to the mechanism.

• DO NOT HANG on the rim or any part of the goal 
system. This includes the backboard, support 
braces or net.

• During play, especially when performing dunking 
activities, keep the player's face away from the 
backboard, rim and net. Serious injury could result 
if teeth/face come in contact with the backboard, 
rim or net. Do not wear jewelry or other loose 
objects that could become entangled in the net.

• Twice yearly, check the goal system for loose 
hardware, excessive wear and signs of corrosion. 
Repair the system before use.

• Never play on damaged equipment. 

WARNING 
fM.URE TO R)U()W THESE WAIINNGS IIAY AesuLT II 

S8IIOUS IIJURY ANDIOA PAOPERTV DAMAGE. 

°"""' '""51 -lhtll llllployttS _ltnd __ 
nJes lo, ..,._.flmo(fhll S)'Sl&m. 

• DO NOT REMOVE CA COVEIITIIS WAANROG I.MIEL 
• DO NOT HANO on lho rim or.., po,tol .-,...., � 
__ .,,_ ..... 

• � p;I/. especf.,jly when pemrming- ly!)e aclvlL .... 
MOpploy<(S locc :rw� -1"" t>aclcl>ootd rim ond 001 
S...... � could occur d -..-come., co,iac, ..a, 
�nmorneL 

• Do not-· dmb OI play 00 polo. 
•Oonot-youngchldr..,IOadiu11$)'!1t'ffl. 
• 0mg play. do not -jclwdry {Mg>. ... - .-i:.cm. 

ell:.� Olljects moy ontMgle" net. 

·===-=::.:== 
618.s.,,H11Y, m 

• Cl10d< polo syoiem to, signs DI corrooion {N<I. p,ca,ng, 
ChlJlllllG) and rcpolnl will, ·-°""'"°' � • rust 1,,)$ 
penolrMed � ......... �-(,pace pole 
�.

'QlOdt $yslenl tJetore ead1 •i,e lor loose har!fwato. HIZSSMI 
-arc! signs ol oorrOSioil and repair belore use 

• NoYer play on d&'ll3glld ecppncnl. 

SAFETY INSTRUCTIONS 

FAILURE TO FOLLOW 'THESE SAFETY 
INSmUcnONS MAY RESULT IN SERIOUS 

IH.IUAY AND/OR PROPERlY DAMAGE 

• trUSif"IQ a ladcl«durlllQ assembty, use ex.treme CMJIIOI'\. 2-3 
people are reccmmended lot sale m1a11a11on and assembly 

• BefOte digging. cont.Id utiley company to locat• 
undiel'ground J>Orif e.M:llM. gas and water mes 

• Ensure there 8t8 oo <Nethead power hnes w«hln 20 ti (7m) 
radius of pole localion. 

• Clinato. conwion or m11UM c:ould rffUh In $)'$lem failur. 
• ti technlcal as.s1S1ence Is required. oon1:ac1 lhe manulaaurer 
• The Safety Rod stops the Main ExtenStOn Arm at a 7 l'l rvn 

height AltentPtr"O to adjus1 fll1her cbwn w,11 damego tt,e 
A,m 

• Wlh the Safety �od removed, edJustmenl or the rim belOw a 
heigh( of 6'..(T (1 83tn) wm cause il"ltemal damage 10 lhe 
-

• k'lstallatJOn and NMmbly will rtQUfe lifbng � bending thae 
may reSIA in injury to perSOfls not aec:ustomed to lhll lype d 
aet1vlly 

MO$l 'lU"" are eeuHd by mtSUM and/er � !ollow,ng 
ffltrucuon, El(9fQse caut>on when using tfil $y'Stem 

1-800-787-0655 WWW.RYVALHOOPS.COM 3 



GROUND ANCHOR INSTALLATION 

Contacting buried utilities may cause serious injury or death. Before you 
start digging, always contact your local One-Call system to help prevent 

personal injury, interruption of services, environmental accidents or job 

delays. 

Electric lines can shock or electrocute. Gas lines can rupture causing 
explosion or fire. Laser light in fiber optic cable can cause blindness. 

One-Call will notify participating utility companies of your proposed 
digging project. If you do not know the number for the local One-Call 
in your area, call the National One-Call at 1-888-258-0808 for this 
information. After being notified, utility companies will mark their 

underground facilities by using the following international marking codes: 

Color Definition 

Red Electric 
Yellow Gas, Oil or Petroleum 
Orange Communication, Telephone, TV 
Blue Portable Water 
Green/Brown Sewer 
White Proposed Excavation 
Pink Surveying 

GROUND ANCHOR PLACEMENT 

NOTE: At rim height 10 foot, distance rrom tl1e face of backboard to the front 
of Main Post(A) is (30" = X554 & X660) & (36" = X672).  Use these 
specs to calculate desired backboard overhang of driveway/court.

( STEP A ) 
a. Dig a hole 48" deep and 21"x 21 "square . The edge of the hole 

should be flush with the edge of the playing surface. If you live in an area 
where heavy frost can occur, it may pose a problem, consult your local 

building inspector to determine the appropriate hole depth. 

NOTE: The hole must be at least 48" deep. 
b. Build a form before pouring the concrete pad, to ensure that the top 

of the concrete remains straight and square. The form should 
be placed about 1/2" above the playing surface to allow for water drainage. 

c. Bell out the bottom of the hole. 

NOTE: A square hole prevents the rotation of the concrete. 
NOTE: The area behind the playing surface must be cleared off by at least 
3 feet to enable the user to stand behii1d the pole to adjust the Rim height . 

Required Tools and Materials 

• Spade • Level
• Shovel • Stir Rod
• Tape Measure • Water
• Auger or Post Hole Digger
10 -14, 6 0 lb. Bags of Dry 
Concrete Mix 

{or 1/4 - 1/3 yard of ready mix 
concrete may be substituted 
for the concrete mix) 

21· 

48"

4. Attached Actuator (B) to Lower extension 
Arm(F). 

5. Attached Actuator (B) to Actuator mounting
plate (E). 

Slide Actuator plastic sleeve (C) over top of
Actuator (B), align the hole in the Plastic sleeve 
with the hole in the Actuator, 
See Figure 4 in previous page. 

Hold the Actuator assem bly, align the hole in the
Plastic sleeve (C) with the Rear hole of Lower 
extension Arm (F), attach them together with 
one Hex bolt M16x305 (#2), two Flat washers

M16 (#7). and one Lock nut M16 (#9).

™ 

7. Attach Backboard (G) to Lower Extension arm (E). 
Turn crank to lower support frame (E) until against 
safety stop. 
With 3 capable adults, raise the Backboard assem bly
up and connect Lower Extension arm (E) lo the
Backboard Bracket using one Hex bolt M12x300 (#3),
2 washers M12 (#8), 2 Plastic washers M12 (#1), and 
1 Lock nutM12(#10). 

Tighten this bolt snugly. see Figure 5. 

Note: 
The plastic washer goes between backboard bracket (G) 
and Lower extension arm (E). 

See Figure 4 in previous page. 

Move Actuator between two Mounting plate (E). 
secure them together with one Hex bolt 

M12x120 (#5), two Flat washer M12 (#8), two 
Plastic washers M12 (#1 ), and one Lock nut

(#9).

Do not over tighten this bolt. 

Note: make sure Plastic washers go between 
Mounting plate (El and Actuator (B). It prevents 
painted parts from being scratched.

Attach Crank (J) to the bottom of Actuator with 
supplied Lock pin. 

6. Attach Upper Extension arm (F)to Pole 
(A), 
using one Hex boll M12x210 (#4), two 
Flat washers M12 (#8), two Plastic 
washers M 12 (#1 ), and one Lock nut

M12 (#10). See Figure 5. 

Note: Tbe plastic washer should be placed
between Upper extension arm (F) and Pole
1>ivot tubc (A).

A 

8. Attach Backboard (G) to Upper 
Extension arm (F). 
Connect Upper board arm (F) to the 
Backboard edge using 2 Hex bolts M12x35 

(#6). 4 Flat washers M1 2 (#8). 2 Plastic 
washers M 12 (#1 ), and two Lock nuts M12 
(#10). 

Tighten the two bolts and nuts snugly.

See Figure 5.

._4 ___ 
1

_
-a

_
o

_
o-

_
1

_
a?

_
-0

_
6

_
s

_
s _____ w _w_w_ ._R_ Y_ V_ A_L_H_o _o_P_s_.c_ o_M __ _.I

._

I 

___ 1-_ao_ o _-7_8_7-_0_65_5 _____ w_w_w_._R_Y_V_A _L_H_O_ O_P _S_.c_ o_M ___ __,9 



GROUND ANCHO·R PLACEMENT (continued) 

( STEP B ) 
U4 

A. 

B. 

Thread a Hex Nut (U4) onto each of the J-Bolts (U2). 
Securely tighten the Nuts all the way down to the end of the 
threads. 

Slide the threaded end of the J-Bolts through the holes 
in the Anchor Template (U1) and secure each J-Bolt with a 
Hex Nuts (U4) as shown. Securely tighten all Nuts at this time.

NOTE: Make sure �le curved "J '' ends ohhc J-Bohs arc 
oriented in a rectangular pauem, as shown. 

GROUND ANCHOR INSTALLATION 

( STEP C ) 

a. Mix the concrete according lo the instructions on the bags. Nole that 
a thicker mix of concrete will dry stronger than a thin mix. Pour the 
concrete into the hole, slopping approximately 18 inches from the top 
of the hole. 

b. Insert the four pieces of Anchor Rebar (U5) into the hole, pushing each
piece finnly to the bottom of the hole. The four pieces should be 
arranged in a square approximately 8 inches wide so that each piece of 
rebar will be positioned next to the J-Bolts when the J-Bolt Template 
is placed in the cement. 

c. Finish filling the hole to the top with ooncrete. The top of the concrete 
should reach just above the level of the top of the form. 

U2 

U1 

-

U2 

I 

1·� ... �·
II 

-

//. :· :: /_ ./, :/':? �·· : :: /':
/,/y : / /'' /,,-' •,, ,: ,' / / ,' "/' ,• 
/. ,: ' ' ' / ,.-��7-L�� 

/ .. : "' \ 
/: ... / / :.,'\-

1-800-787-0655 WWW. RYVALHOOPS.COM 

U2 

5 



6 

GROUND ANCHOR INSTALLATION (continued) 

( STEP D) 

a. Position the J-Bolt Template (U1) over the hole so that it is centered, 
with the sides of the plate square with the sides of the hole. 

b.Push the J-Bolts (U2) into the concrete until the J-Bolt Template is
resting flat against the surface of the concrete. 

c. Grasp the tops of the J-Bolts and agitate the Template assembly back 
and forth repeatedly to eliminate any air bubbles in the concrete. Lift the 
Template slightly above the concrete when agitating . Make sure the 
Template is resting on the concrete after agitating. Form the concrete 
into a downward slope away from the Pole to allow water runoff. 

d. Clean off any concrete that may be on the J-Bolt Template or the exposed
portions of the J-Bolts. 

e. Using a carpenter's level, make sure the Template is square to and level 
with the playing surface. 

f. Allow the concrete to cure for a minimum of 72 hours before installing 
the rest of your basketball system. In cold • wet weather or humid 
climates, allow additional time for the concrete to cure. 

'• 
.. 

� �---_, 

,• ,, ,• ,• ,• ,• ,• ,• 
. . ,• 

.. 

.. 

.. 

.. 

.. 

.. 

.. 

.. 

.. 

.. 

... 

,, 
,: :�: 

U2 

YOU ARE NOW FINISHED WITH THE INITIAL ASSEMBLY STEPS. DO NOT PRO­

CEED WITH THE ASSEMBLY UNTIL THE CONCRETE HAS FULLY CURED . CUR­

ING WILL TAKE A MINIMUM OF 72 HOURS. IN HUMID CLIMATES OR WET 

WEATHER, ALLOW ADDITIONAL TIME FOR THE CONCRETE TO CURE. 

WARNING 
NEVER USE THE SYSTEM WITHOUT FOLLOWING THE CEMENTING INSTRUCTIONS . FAILURE TO 

FOLLOW ALL OF THESE INSTRUCTIONS AND WARNINGS COULD LEAD TO SERIOUS PERSONAL INJURY 

OR PROPERTY DAMAGE AS LISTED ON PAGE ONE. 

GOAL ASSEMBLY 

IMPORTANT: Concrete must cure a minimum of 72 hours before installing 
goal. 

IMPORTANT: Safe assembly of the goal requires two to three people in 
good physical condition and capable of lifting 80-100 lbs (36-45 kg) each. 

IMPORTANT: Locate and familiarize yourself with all parts of the goal 
before beginning assembly. 

Required Tools and Materials 

Level 
Rubber Mallet 
12' Tape Measure 
Phillips Screwdriver 
Ratchet 

1-800-787-0655

Sockets or wrenches: 
19/16"
3/4" 
15/16"
1-1/16" 

WWW.RYVALHOOPS.COM 



PARTS LIST 

F 

PARTS LIST 
ITEM QTY DESCRIPTION 

A 1 Main Post 
B 1 /\ctuator 
C 1 /\ctuator olastic oioe 
D 1 Pole oaddino (ootionall 
E 1 Lower Extension Arm 
F 2 Upper Extension Arm 
G 1 Backboard 
H 1 Rim Heioht Sticker 
J 1 Crank 
K 1 Flex Rim (Seoarate oack) 

UNDERGROUND PARTS 
U1 1 Anchor Template 
U2 4 J-bolts 
U3 8 Thick washer for J-Bolts 
U4 12 Hex Nut for J-Bolts 
us 4 Anchor Rebar 36''L J 
U6 4 Lock Washer for J-Bolts 

RIM HARDWARE A us 

R1 4 Carriaae Bolt 3/8" x 2-1/8"
R2 8 Washer for  Carriage Bolt 
R3 4 Fla nae Nut for  Carriage Bolt 

HARDWARE LIST 

1 10 Nylon Washer for 7/16"
112ncs mav be factorv-assembled\. 

2 1 Hex Bolt 5/8" x 12"
3 
4 

2 Hex Bolt 7/16" x 11-3/4"
1 Hex Bolt 7/16" x 8-1/4" 

5 1 Hex Bolt 7/16" x 4-3/4" 
6 2 Hex Bolt 7/16" x 1-1/2" 
7 2 Washer for 5/8" Bolt 
8 12 Washer for 7/16" Bolt 
9 1 Lock Nut for 5/8" Bolt 

10 6 Lock Nut for 7/16" Bolt 

1-800-787-0655 WWW.RYVALHOOPS.COM 7 



WARNING 

*BECAUSE OF THE SIZE AND WEIGHT OF THE SYSTEM, A MINIMUM OF

THREE ADULTS ARE REQUIRED FOR THE FOLLOWING STEPS* 

A hammer or mallet may be needed during assembly. 

1. Place the Pole on the Anchor system. 
Slide one Thick Washer (U3) over each 
J-bolt (U2). Lift the Pole (A) onto Anchor 
system, secure with one thick washer 
(U3), one Lock washer (U6) and one 
Hex Nut (U4) for each J-bolt. See Figure 
1. 

If the Main Post (A) is not exactly 
vertical, adjust the Hex Nuts (U4) 
located under the Post base (A). 

Tighten all of the Hex Nuts (U4) 
Above Post base when Main Post {A) 
is vertical. 

NOTE: Face the Main Post (A) with Actuator 
Bracket facing away from playing court (as 
shown in FIGURE 2). 

Front side 

Back 
side 

2. Attach Lower Extension arm (E) to 

Slide Plastic sleeve 

over Actuator 

8 

Pole (A), as shown in Figure 3. 
Secure it with one Hex Boll (#3), two 
Flat Washers (#8), two Plastic 
Washers (#1 ). one Lock Nut (1110). 
See Figure 7. 

Note: make sure Plastic washers go 
between Lower Extension and Pole. 

A 

1-800-787-0655

C 

A 

WWW.RYVALHOOPS.COM 



4. Attached Actuator (B) to Lower extension 5. Attached Actuator (B) to Actuator mounting
Arm(F). 
Slide Actuator plastic sleeve (C) over top of
Actuator (B), align the hole in the Plastic sleeve 
with the hole in the Actuator, 
See Figure 4 in previous page. 

Hold the Actuator assem bly, align the hole in the 
Plastic sleeve (C) with the Rear hole of Lower 
extension Arm (F), attach them together with 
one Hex Bolt  (#2), two Flat Washers (#7). and 

one Lock Nut  (#9).

™ 

7. Attach Backboard (G) to Lower Extension arm (E). 
Turn crank to lower support frame (E) until against 
safety stop. 
With 3 capable adults, raise the Backboard assem bly 
up and connect Lower Extension arm (E) lo the 
Backboard Bracket using one Hex Bolt  (#3), 2 
Washers  (#8), 2 Plastic Washers  (#1), and 1 Lock 
Nut(#10). 

Tighten this bolt snugly. see Figure 5. 

Note: 
The plastic washer goes between backboard bracket (G) 
and Lower extension arm (E). 

plate (E). 
See Figure 4 in previous page. 

Move Actuator between two Mounting plate (E). 
secure them together with one Hex Bolt (#5), 

two Flat Washer (#8), two Plastic Washers (#1 ), 
and one Lock Nut(#9).

Do not over tighten this bolt. 

Note: make sure Plastic washers go between 
Mounting plate (El and Actuator (B). It prevents 
painted parts from being scratched.

Attach Crank (J) to the bottom of Actuator with 
supplied Lock pin. 

6. Attach Upper Extension arm (F)to Pole 
(A), 
using one Hex Boll (#4), two Flat Washers
(#8), two Plastic Washers (#1 ), and one 
Lock Nut (#10). See Figure 5. 

Note: Tbe plastic washer should be placed 
between Upper extension arm (F) and Pole

1>ivot tubc (A).

A 

8. Attach Backboard (G) to Upper 
Extension arm (F). 
Connect Upper board arm (F) to the 
Backboard edge using 2 Hex Bolts (#6). 4 

Flat Washers  (#8). 2 Plastic Washers  (#1 ), 
and two Lock Nuts (#10). 

Tighten the two bolts and nuts snugly.

See Figure 5.

_ _ _ _ _ _
. A

._

I 

___ 1-_ao_ o _-7_8_7-_0_65_5 _____ w_w_w_._R_Y_V_A _L_H_O_ O_P _S_.c_ o_M ___ __,9 



10 

WMIM 

9. Attach Goal (K) to Backboard (G). 
Remove the Rim box cover, put Goal 
against Rim pad (Pre-installed), secure it 
with 4 Carriage Bolts (#R1), 4 Flat 
Washers (#R2), 4 Flange Nuts (#R3) See 
Figure 6. 

Tighten all four bolts and nuts. 

Put Rim box cover back and secure it with 
removed screws. 

NOTE: Use a /eve/ to make sure rim is level side to side 
before tightening nuts. 

10. Apply Rim Height Sticker

ctuator sleeve (C) 
Use a tape measure to crank rim 
up to exactly 1 O' from playing 
surface. Make a line mark on the 
Actuator (B) against bottom 
edge of Actuator Sleeve (C). 

WMii• 

1-800-787-0655

Crank the rim all the way down to 
the extreme end. Peel and apply 
Rim Height sticker to outside of 
Actuator (B) lining up the mark 
with the 1 O' mark on the Rim 
Height Sticker. 

See Detail. 

Rim Height 
sticker 

1 Oft 

WWW.RYVALHOOPS.COM 



Ryval Warranties 

Buyer agrees that products sold by Ryval hoops carry the following warranty.  Subject to 

proper installation and normal, intended use, all structural components of Coach Series tm, 

Phenom X Series tm, Wall Mount Hoops are warranted to the original owner to be free of 

defects in materials and workmanship for the duration of ownership (Limited Lifetime) by 

the original retail purchaser, subject to the limitations below. The Driveway Series tm will 

be covered by this warranty for a period of 5 years. This limited warranty coverage is 

extended only to the original retail purchaser and terminates if the original retail purchaser 

otherwise transfers of sells the product. This warranty is limited to a repair or replacement of 

the defective part. Product covered under this warranty will be shipped at the customer’s expense. 

Ryval Hoops is not responsible for any expense associated with freight, or delivery and installation 

of the warranted part(s). Ryval Hoops reserves the right to inspect all warranty claim parts for 

which a claim has been made. 

Any modification could damage the structural integrity of the equipment and voids all 
warranties.  Where listed as “Limited”, the warranties shall cover damage or failure that 
occurs during the course of normal or intended use of the product.  Normal or intended use 
shall be described as activity that is necessary for the participation in the sport for which 
the equipment is designed.  Not covered is damage caused by deliberate hanging, multiple 
player hanging, vandalism, non-basketball activities or any other activity that could be 
regarded as abusive. 
Padding Warranty:  Multi-Purpose Backboard Edge Padding: One-year limited warranty.  

Custom fit & Wrap around Pole Padding & Gusset Padding One-year limited warranty. 

Net:  One-year limited warranty  

Not Covered By This Warranty 

 Any Products subjected to abuse, negligence, improper installation, vandalism, acts 

of God, alteration of product or any other events beyond the control of Ryval Hoops. 

 Use in non-residential applications of glass backboards. 

 Paint or rusted parts.  If rust begins, sand rust & loose paint, primer & paint with a 

satin black.  Touch-up kits are available. 

 Deterioration of product due to time or wear and tear. 

 Use in non-residential applications of Glass backboards. 

Normal deterioration of products due to atmospheric conditions, weather, rust wear and 

tear (including paint), or other causes that do not affect functional use are not covered by 

Ryval Hoops warranties.  All warranties are valid only when product is used in the 

intended application and when installed according to Ryval Hoops instructions. Warranty 

will be void if maintenance instructions in the owner’s manual are not followed, including 

jack lubrication.  If you did not receive an owner’s/instruction manual, please contact Ryval 

Hoops and one will be sent to you. 



Warranty Claims:  A copy of the original invoice must be presented to initiate 

warranty claim. A warranty claim form must be completed and photos submitted for any 

item you wish to claim under warranty.  If part to be warranty is requested, a “Return 

Merchandise Authorization” (RMA) number will be required prior to shipping damaged 

Product by original retail Consumer Purchaser with freight prepaid by consumer. If the 

purchase was made through a dealer, warranties do not cover dealer service charges, labor 

charges, freight or travel expense associated with replacement, repair or removal or 

warranty item 

 This warranty is exclusive and expressly in lieu of all other warranties, expressed or 
implied, including warranties of merchantability or fitness for use.  Ryval Hoops 
does not assume, or authorize any person to assume for us, any other liability in 
connection with the sale of our products. If Ryval Hoops cannot disclaim or exclude 
implied warranties under applicable law, then to the extent possible any claims under such 
implied warranties shall expire or expiration or the applicable warranty period.  Some 
states do not allow limitations on how long an implied warranty lasts, so the above 
limitation may not apply to you, Ryval Hoops does not assume or authorize any person to 
assume for us, any other liability in connection with the sale of our products. Ryval Hoops 
shall not be liable for loss of use of the product or other consequential or incidental costs.  
Expenses or damages incurred by the consumer or any other use. 
To the maximum extent permitted by law, Ryval Hoops assumes no responsibility for 

incidental or consequential damages, which may arise from the purchasers or use of our 

equipment. Some states don not allow the exclusion or limitations of incidental or 

consequential damage, so the limitation or exclusion may not apply to you.  If any provision 

of this warranty is invalid, void or unenforceable in any instance or respect, the 

unenforceable provision will be severed and reformed to affect the intent of this limited 

warranty to the maximum extent possible, and the remaining provisions shall continue in 

full force and effect and shall be enforced to the full extent permitted by law. 

Ryval Hoops reserves the right at any time to change product specifications or substitute 
similar components. A limited lifetime warranty is effective for the duration of ownership 
by the original retail purchaser or 5 years after discontinuation of the product by Ryval 
Hoops. 
 
This warranty gives you specific rights and you may also have other rights, which vary 

from state to state. 

Questions or Comments? 

www.RyvalHoops.com 

Email: info@ryvalhoops.com 

Phone 800-787-0655 

 

http://www.ryvalhoops.com/



